



Test
TS EN ISO/IEC 17025
AB-0342-T

AB-0342-T

10111617668

02/16

TÜRKAK
TÜRK AKREDITASYON KURUMU
TURKISH ACCREDITATION AGENCY
tarafından akredite edilmiştir.



TÜVRheinland®
Precisely Right.

TÜV Rheinland Uluslararası Standartlar Sertifikasyon ve Denetim A.Ş.

Saniye Ermutlu Sokak Çolakoğlu Plaza B Blok No: 12 Kozyatağı-İSTANBUL
Tel: 0 216 665 32 00 - Fax: 0 216 665 32 99
email : info@tr.tuv.com web: www.tr.tuv.com

Deney Raporu
Test report

Müşterinin adı/adresi Customer name/address	KAREBANT AHŞAP VE İNŞAAT SAN.TİC.AŞ / GEPOSB ATATÜRK BULVARI NO:34/1 GEBZE/KOCAELİ
Alıcı Adı Buyer name	/
Sipariş/Artikel Numarası Order/Article No.	/
Numunenin adı ve tarifi Name and identity of test item	PVC Edgeband
Numunenin kabul tarihi Date of receipt of test item	2016-01-27
Açıklamalar Remarks	The results given in this test report belong to the received sample by vendor.
Proje tarihi Project date	2016-01-27 - 2016-02-04
Raporun Sayfa Sayısı Number of pages of the Report	5
Test Kapsamı Test Scope	Customer selected parameters
Test Sonucu Test Result	PASS

Türk Akreditasyon kurumu (TÜRKAK) deney raporlarının tanınması konusunda Avrupa Akreditasyon Birliği (EA) ve Uluslar arası Laboratuvar Akreditasyon Birliği (ILAC) ile karşılıklı tanınma anlaşmasını imzalamıştır.

The Turkish Accreditation Agency (TÜRKAK) is signatory to the multilateral agreements of the European co-operation for the Accreditation (EA) and of the International Laboratory Accreditation (ILAC) for the Mutual recognition of the test reports.

Deney ve /veya ölçüm sonuçları, genişletilmiş ölçüm belirsizlikleri (olması halinde) ve deney metodları bu sertifikanın tamamlayıcı kısmı olan takip eden sayfalarda verilmiştir.

The test and/or measurement results, the uncertainties (if applicable) with confidence probability and test methods are given on the following, pages which are part of this report.

Tarih
Date

Customer Relations Manager

Chemical Laboratory Manager

2016-02-04

Tomris Hasağcebi

Duygu Ozturk

Bu rapor, laboratuvarın yazılı izni olmadan kısmen kopyalanıp çoğaltılamaz. Bu rapor e-imza ile onaylanmıştır.

This test report shall not be reproduced other than in full except with the permission of the laboratory. This test report is signed by e-signature.

Doc No: MS-0010140_en

AB-0342-T
10111617668
02/16



Products

AB-0342-T
10111617668
02/16

Material List:

Material No.	Material	Color	Location
M001	Polymer	Beige	PVC sideband
M002	Polymer	Bamboo	PVC sideband

AB-0342-T
10111617668
02/16

1.Total lead in Non-Metal(CPSC-CH-E1002-08.3)

Test Method: CPSC-CH-E1002-08.3

Test result

Test No.	Material No.	Test Parameter	Unit	RL	Test Result
T001	M001	Total Pb	ppm	10	n.d.

Abbreviation: n.d. = Not Detected (< RL)
RL = Reporting Limit
ppm = parts per million

2.CPSIA Sect 108: Phthalates

CPSIA Sect. 108	Phthalates	PASS
------------------------	-------------------	-------------

Test Method: CPSC-CH-C1001-09.3**Result:**

					Test No.	T001
					Material No.	M002
Test Parameter	CAS NO	Unit	RL	Regulatory Requirement	Result	
Dibutyl phthalate (DBP)	84-74-2	%	0.005	0.1	n.d.	
Benzylbutyl phthalate (BBP)	85-68-7	%	0.005	0.1	n.d.	
Diethylhexyl phthalate (DEHP)	117-81-7	%	0.005	0.1	n.d.	
Di-n-octyl phthalate (DNOP)	117-84-0	%	0.005	0.1	n.d.	
Diisodecyl phthalate (DIDP)	26761-40-0, 68515-49-1	%	0.005	0.1	n.d.	
Diisononyl phthalate (DINP)	28553-12-0, 68515-48-0	%	0.005	0.1	n.d.	
Sum of above 6 phthalates		%	0.005	0.1	n.d.	

Abbreviation: Abbreviation n.d. = Not Detected (< RL)
 RL = Reporting Limit
 % denotes percentage

- END -